Anda di halaman 1dari 59

Concrete Mixer Supply.

com

Mixer Parts

McNeilus Mixer Parts

Concrete Mixer Supply.Com

SECTION 32
McNeilus Mixer Parts

www.concretemixersupply.com
32-1

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

www.concretemixersupply.com
32-2

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

www.concretemixersupply.com
32-3

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


Bottom Mount

Back Mount

W 1023A
0-60 Air Gauge
Back Mount
W 1023B
0-100 Air Gauge
Back Mount

W 1023
0-60 Air Gauge
Bottom Mount
W1023D
0-100 Air Gauge
Bottom Mount
W 1022
3 Way Valve 3/8 Port
W 1021
3 Way Valve 1/4 Port

CL1015
McNeilus Chute Lock
Mac Valve
McNeilus # 060.85284

CL1016
McNeilus Hopper Lift
Mac Valve
McNeilus # 060.85288

www.concretemixersupply.com
32-4

877-254-0715

Concrete Mixer Supply.com


HOP 1019 TL SMITH
BRASS HOPPER
LIFT CYLINDER

Mixer Parts

McNeilus Mixer Parts

MB-38614 LONDON
HOPPER LIFT CYLINDER

HOP 1021 McNEILUS


MTM HOPPER LIFT CYLINDER

CL 1000
CL1001
3366000
Humphrey

W 1025
ADJUSTABLE AIR
REGULATOR
W 1026
NON ADJUSTABLE

W 1031
CL 1003
T16 AIR
CHAMBER &

W 1027
CL 1021
MAC HOPPER

www.concretemixersupply.com
32-5

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


McNEILUS AIR
COMPONENTS

1138152 MAC VALVE - CHUTE LOCK McNEILUS


1138153 MAC VALVE - CHARGE HOPPER McNEILUS
1138154 MAC VALVE - AUXILARY AXLE VALVE
McNEILUS
9860.620723 GAUGE - AIR PRESSURE McNEILUS

www.concretemixersupply.com
32-6

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

CB 1000 MTM HOPPER BIB


11 HOLE
OEM # 120.115236A

CB 1008 LONDON PAVER HOPPER


BIB

CB 1001 REX HOPPER BIB


OEM # 102-31805-01 XJR-XJK &
102-50001-03 XUP
57

CB 1011 JAEGER HOPPER BIB


OEM # 59533-1

19.5
30

CB 1005 SMITH HOPPER BIB


OEM # 43940-055

CB 1004 SMITH HOPPER BIB


OEM # 29372

www.concretemixersupply.com
32-7

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


C1091 CHUTE STOP

Chute Stop blocks the pinch point so the


operators can safely clear their hands
from the area. By depressing its lever, the
Chute Stop will disengage allowing the
foldover chute to drop into alignment.
When the foldover chute is raised a short
distance, the Chute Stop will spring back
to safety position. Comes with

www.concretemixersupply.com
32-8

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

SERIAL # TAGS

SP1001 McNEILUS

SP1000 SMITH

SP1002 REX

www.concretemixersupply.com
32-9

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

DE1000 SAFETY DECALS

www.concretemixersupply.com
32-10

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

SG1 STREET GUARD

Street Guard is safe


and durable - low
maintenance - easy to
use - adjustable - stops
spills at lights and
inclines
www.concretemixersupply.com
32-11

877-254-0715

Concrete Mixer Supply.com

McNeilus Universal
3 or 4 Rear
Cable Control

Item #

CMS #

1
1
1
2
3
4
5
6
7
8
9
10
11
11
12
13
14

CON 1021
CON 1023
CON 1022E
CON 1026
CON 1038
CON 1039
CON 1038A
LN 2000
CON 1027
CON 1028
CON 1031
CON 1032
CON 1030
CON 1029
CON 1041
CON Grom
CON Plug

Mixer Parts

McNeilus Mixer Parts

OEM #
280.153880
153880AL
320.153890
020.153898
020.16552
020.16553
020.100710
020.100527
020.100661
020.153883
100.153899
020.153895
020.153888
020.153889
780.215078
120.115163
040.115953

www.concretemixersupply.com
32-12

Description
Control Box - Steel
Control Box - Aluminum
Box Weldment
Handle
Green Knob Kit
Red Knob Kit
5/16-18x1-1/2 Allen Hd
5/16-18 Locknut
5/16-18 x 2 Allen Hd
Lever Shim
O-Ring Seal
Bevel Washer
Throttle Lever
Drum Control Lever
Placard
Rubber Grommet
Hole Plug

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


McNeilus Cables
CMS #
CON0995
CON0996
CON0997
CON0998
CON0999
CON 1000
CON1000A
CON 1001
CON 1002
CON 1003
CON 1004
CON 1005
CON 1006
CON 1104
CON 1105
CON 1106
CON1107
CON1108
CON1109

OEM Part#
380.215810
380.215811
380.215812
380.215813
380.215814
380.215815
380.215816
380.215217
380.215818
380.215819
380.215820
380.215821
380.215822
380.215823
380.215824
380.215825
380.215826
380.215827
380.215828

Description of Part (OAL=Overall Length)


1/4Ends-4Throw-Double Nut-OAL 120 or 10
1/4Ends-4Throw-Double Nut-OAL 132 or 11
1/4Ends-4Throw-Double Nut-OAL 144 or 12
1/4Ends-4Throw-Double Nut-OAL 156 or 13
1/4Ends-4Throw-Double Nut-OAL 168 or 14
1/4 Ends-4Throw-Double Nut-OAL 180 or 15
1/4 Ends-4Throw-Double Nut-OAL 196 or 16
1/4 Ends-4Throw-Double Nut-OAL 204 or 17
1/4 Ends-4Throw-Double Nut-OAL 216 or 18
1/4 Ends-4Throw-Double Nut-OAL 228 or 19
1/4 Ends-4Throw-Double Nut-OAL 240 or 20
1/4 Ends-4Throw-Double Nut-OAL 252 or 21
1/4 Ends-4Throw-Double Nut-OAL 264 or 22
1/4 Ends-4Throw-Double Nut-OAL 276 or 23
1/4 Ends-4Throw-Double Nut-OAL 288 or 24
1/4 Ends-4Throw-Double Nut-OAL 300 or 25
1/4 Ends-4Throw-Double Nut-OAL 312 or 26
1/4 Ends-4Throw-Double Nut-OAL 324 or 27
1/4 Ends-4Throw-Double Nut-OAL 336 or 28

Universal Throttle Cables


CMS#
CON 1020
CON 1020 A
CON 1066
CON1066A

OEM Part#
8687
8687 IBC
5010972

Description of Part (OAL=Overall Length)


1/4 End-3Throw-Double Nut 1 End-OAL 360 or 30
1/4 End-3Throw-Double Nut 1 End-OAL 500
1/4 End-4Throw-Double Nut 1 End-OAL 360 or 30
1/4 End-4 Throw-Double Nut 1 End-OAL 396 or 33

CON 1018 5/16 Clevis Assy

CON 1024 MTM Cab Control

CON 1042 Pump Swivel

www.concretemixersupply.com
32-13

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


1

McNeilus CHUTES

3
MTM Main Chutes
Item #
1
1

CMS #
C 4002
C 4003
CML 4056

OEM Part#
440.151560
440.152625
440.150594

Description of Part
MTM Type IV Main Chute
New Style MTM Main Chute after 1996
MTM Main Chute Liner

OEM Part#
440.151600
440.152630
440.05010

Description of Part
MTM Type IV Foldover Chute
New Style MTM Foldover Chute after 1996
Universal MTM Foldover Liner

MTM Foldover Chutes


Item #
2
2

CMS#
C 3008
C 3009
FOL 3053

MTM Extension Chutes


Item #
3
3
3

CMS #
C 2011
C 2012
C 2014

OEM Part# Description of Part


440.151650 MTM 4 Foot Steel Extension
MTM 4 Foot Aluminum Extension
MTM 3 Foot Steel Extension

C 4003 440.152625 New Style MTM Main Chute after 1996

C 4002 440.151560

MTM Type IV Main Chute

www.concretemixersupply.com
32-14

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

www.concretemixersupply.com
32-15

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


McNeilus CHUTES
C 4002 440.151560 MTM Type IV Main
C 4003 440.152625 McNeilus Main
Chute used on mixers after 1996
CML4056 Main Chute Liner

McNeilus Foldovers
C3008 440.151600 MTM Type IV Chute
C3009 440.152360 McNeilus Standard
Foldover used on mixers after 1996

#10

#11
#12

BR1000 Acid Brush 8


BR1000A 5ft Wooden Brush Handle
C1060 Chute Scraper
C1060A Handle for Chute Scraper
C1060B Paddle

C3009A 440.82320 McNeilus Paver


Foldover Chute
C1034A Chain & Snap Assy

www.concretemixersupply.com
32-16

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


McNeilus CHUTES
#4 C2029
440.151690 McNeilus
Standard Steel Extension End Chute
(47 lbs)

#1 C2011
440.151650 McNeilus
Standard Steel Extension Chute (47 lbs)
#1 C2012 440.151650 McNeilus
Aluminum Extension Chute (30 lbs)

#3 C2028
440.82315 McNeilus
Paving Steel Extension Chute

#2 C2027
440.151660 McNeilus
Paving Steel Transition Extension Chute

www.concretemixersupply.com
32-17

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

www.concretemixersupply.com
32-18

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


Item #

CMS #

OEM Part# Description of Part

1
1
1
1
2
3
4
4
4
4
5
6
7
8
9
10
10
11
12
12
13
14
15
17
18
19
20
19 & 20

C1092A
C1092B
C1092C
C1092D
C1093
C1095
C1061A
C1061B
C1061C
C1061D
C1094A
C1094B
C1094C
C1094D
C1094E
C1021
C1022
C1021CAP
C1001-10
C1001-15
C1000
C1035
C1002A
C1035A
BR1000
C1060A
C1060B
C1060

320.150364
320.150363
320.500569
320.500568
320.150978
480.150350
380.115330.300
380.115330.385
380.115330.475
380.115330.490
320.84955
320.84950
320.500415
320.84965
320.84960
320.152930
320.150930
320.115911
120.82654
120.82658
020.82650
320.82368
780.82629
320.82369
780.02063
780.02064
780.02060

Qty

Holder, 3 Chute LH
1
Holder, 3 Chute RH
1
Holder, 3 Chute Paver LH
1
Holder, 3 Chute Paver RH
1
Stop, Chute Hanger
1
Hanger, Vertical Chute
1
Cable, Chute Rack 30
1
Cable, Chute Rack 38.5
1
Cable, Chute Rack 47.5
1
Cable, Chute Rack 49
1
Hanger, Chute Bracket LH
1
Hanger, Chute Bracket RH
1
Chute Stop
1
Latch, Chute Brkt Lh
1
Latch, Chute Brkt Rh
1
L Chute Bracket for 3 chutes
2
L Chute Bracket for 2 Chutes
2
Plastic Cap Plug
2
10 Tarp Strap Holddown
4 or 6
15 Tarp Strap Holddown
4 or 6
Handle, Plastic Chute Holddown
4 or 6
Bracket, Chute Fender Mount
4
Assembly, Chute Holddown Handle & Strap 4
Chute Fender Bracket Support Strip
4
Brush, Washdown, 8
1
Handle, Chute Scraper
1
Paddle, Chute Scraper
1
Chute Scraper Complete
1

www.concretemixersupply.com
32-19

877-254-0715

Concrete Mixer Supply.com


CHUTE ACCESSORIES

Mixer Parts

McNeilus Mixer Parts

FENDER MOUNTED CHUTES

3
1
4
2
5
6
Item #
1
1
1
2
3
3
3
3
3
3
4
5
6

CMS #
C 1035
C 1035 B
C 1035 C
C 1035 A
C 1002 ASSY
C 1000
C 1000 A
C 1001
C 1001 A
C 1001 B
B 5175
UW 5000
LN 5000

OEM Part#
82368
3244000
3244002
0178000
780.82629
020.82650
5040845
120.82654
120.82658

Description of Part
Qty
Chute Fender Mounting Bracket
2
Chute Fender Bracket-Old Smith/London
Chute Fender Bracket Smith Paver Brkt
Spacer Bar
2
Chute Holddown Strap Assembly
2
Plastic Chute Holddown (Only)
Aluminum Cast Chute Holddown (Only)
10 Rubber Bungy Strap
15 Rubber Bungy Strap
31 Rubber Bungy Strap
1/2-13 x 1-3/4 Hex Bolt
4
1/2 Washer
8
1/2 Locknut
4

www.concretemixersupply.com
32-20

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


CHUTE ACCESSORIES

C 1002 ASSY
Chute Hold Down Assy

Item #
1
1
2
2
3
4
4
4
5
6
7
8
9
10
11
12

CMS #
C 1021
C 1053
C1000
C 1002 ASSY
C 1000 A
C 1001
C 1001 A
C 1001 B
LN 7000
UW 7000
B 7400
LN 1000
UW 1000
B 1125
C 2010
C 2012

OEM Part# Description of Part


Qty
43864000 Chute Bracket Side Mount
2
660-010073 London 22473 3 Piece L-Brkt Assy 2
15446005 Plastic Holddown Handle (Only)
6
780.82629 Chute Holddown Strap Assembly
2
5040845
Aluminum Cast Chute Holddown (Only)
CRA101CAP Plastic End Cap
2
120.82654 10 Rubber Bungy Strap
6
120.82658 15 Rubber Bungy Strap
6
31 Rubber Bungy Strap
6
5/8-11 Locknut
4
5/8 Washer
8
5/8-11 x 4 Hex Bolt Gr8
4
1/4-20 Locknut
12
1/4 Washer
24
1/4-20 x 1-1/4 Hex Bolt
12
440.151650 MTM - Smith Extension Chute
3
MTM - Smith Aluminum Ext Chute
3

www.concretemixersupply.com
32-21

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

Item #
1
2
3
4

CMS #
CT 1004
CT 1000 A
CT1005 A
CT 10012

OEM Part#
060.110173
060.110174
320.500421
060.110271

Description of Part
Digital Counter
Magnetic Sensor 6-Pencil Type
Bracket Magnetic Drum Counter
Bolt Type Magnet

CT1004ASSY

www.concretemixersupply.com
32-22

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


McNeilus Chute Pivots

C 1023-A
MTM # 560.150320
MTM Bushing
(C 1032 Garlock Bushing)
Pivot Arm
Fits C 4002 Main Chute

C 1023
MTM # 560.152305
MTM Bearing
Pivot Arm
Fits C 4002 Main Chute

C 1023-C
MTM # 560.152635
MTM Bearing
Pivot Arm
Fits C 4003 Main Chute

C 1023-B
MTM # 560.153310
MTM Bearing
Pivot Arm
Fits C 4003 Main Chute

www.concretemixersupply.com
32-23

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


McNeilus Rear Pivot Assembly
C1026A
Bearing Pivot Repair Kit
Contains 2 each
C1026 Cone 212011
C1027 Cup 212047
C1031 Grease Seal

#40 CL1004D
Lock Plate Brkt
39

www.concretemixersupply.com
32-24

877-254-0715

Concrete Mixer Supply.com

Item #
1
1
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
21
22
23
24
25
26
27
27
28
29
30
31
32
33
34
35
36
37
38
39
40

Mixer Parts

McNeilus Mixer Parts

CMS #
OEM Part#
B8550
020.120058.3500
C 1003
020.151282
C 1004
SW 8500
020.100567
LN 8500
020.100534
See Page # 8 Section 6
CY2000
206209 6 6
HPH 006
102.00235
C 1030
020.82279
C 1029
340.152641
C 1028
080.152294
C 1029 K
020.00230
C 1031
100.215252
C 1027
080.183111
C 1026
080.183112
B 3125
020.00261.1500
LN 3000
020.120200
C 1015
540.00248
C 1014
020.00246
SW 9000
020.00245
C 1017
020.00247
C 1018 A
320.00249
C 1018
540.00259
C 1019
WM 2381-000
CL 1015 A
320.84752
CL 1015
060.85284
CL 1016
060.85288
P 1000 D
560.153295
See Page # 4 & 5 Section 6
CL 1004
43832050
CL 1004 A
540.151277
B 8175
020.120007.1750
B 3350
020.120027.3500
CL 1002
540.151315
LN 3000
020.120177
CL 1002 A
540.151320
CL 1003 A
020.115284
CL 1003 C
020.11515
LN 5000
020.120329
CL 1003 B
320.151236
CL 1003
400.183122
CL 1002 ASSY
540.151310
CL 1002 C
CL1004D

Description of Part
7/8-9 x 3-1/2 Hex Bolt Gr8
3/4 Chute Rod
1 Chute Rod
7/8 Flat Washer
7/8 Locknut
Chute Lift Cylinder
Hydraulic Fitting
Chute Cylinder Hose
Pivot Bottom Keeper Plate
Chute Cylinder Clevis
Swivel Bearing Spacer
Pivot Key Stock 1/2 x 3/8 x 1-7/8
Pivot Seal
Swivel Pivot Bearing Cup
Swivel Pivot Bearing Cone
Pivot Lock Bolt
3/8-18 Flanged Head Nut Gr8
Lock Handle
Latch Spring
1 Flat Washer
5/32 x 1-1/2 Roll Pin
Pivot Lock Housing
MTM Manual Chute Lock Assembly
Smith Manual Chute Lock Assembly
Solenoid Mounting Bracket
Air Chute Lock Solenoid Valve
Air Hopper Lift Solenoid Valve
Bearing Pivot Frame Assembly
Pivot Assembly
Air Chute Brake Clamp Plate Smith
Air Chute Brake Clamp Plate McNeilus
3/4-10 x 1-3/4 Hex Bolt Gr5
3/8-16 x 3-1/2 Hex Bolt Gr5
Air Chute Lock Base
3/8 Locknut
Air Chute Lock Cam
Air Chamber Clevis Assembly
Clevis Pin
1/2-20 Lock Nut (fine thread)
Air Chamber Mount Bracket
Air Chamber Type 16
Air Chute Lock Assembly
Air Chute Base Spacer Bar
Lock Plate Mount Bracket

www.concretemixersupply.com
32-25

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

SINGLE ACTING CYLINDERS


CMS #

OEM #

Style

CY 1000

WM2025 000 MTM/ Smith 2

CY 1001

102-7530-01 REX

1 1/2 25.5

CY 1002

102-10174-01 REX

CY 1002A

25.5

C
18

3/4

3/4

19.5 1

3/4

25.72 18.5 1

3/4

102-50362-01 REX

28-1/4 20

3/4

3/4

CY 1003

CS-200-20

CCB

29

20

3/4

3/4 Forked

CY 1004

200.107625

MTM

2 1/2 25.5

16

3/4

3/4

CY 1004 A

200.107615

MTM

2 1/2 25

16

7/8

7/8

CY 1010

43878000

Smith

2 1/2 25

16

3/4

3/4

www.concretemixersupply.com
32-26

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

DOUBLE ACTING CYLINDERS

CMS #

OEM #

Description

CY 1012

43879000

Smith

CY 1006

200.107595

2 1/2 25.5 16

3/4

3/4

MTM

2 1/2 25

16

3/4

3/4

CY 1006 A

200.1077596 MTM

2 1/2 25

15.25 7/8

7/8

CY 1008

2BH140

Oshkosh Chute Folddown Cylinder

CY38576

MB-38576

London

www.concretemixersupply.com
32-27

2 1/2

25-1/2 18

3/4

3/4

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

MTM
3-7/8 McNeilus
Roller Assembly
Complete Roller
Assembly
RM 1001
(220.150440)
Roller Sub Assembly
RM 1000
(220.157440)
ROLLER PARTS BREAKDOWN
Item # CMS #
1
RM 1009
1A RM 1004
2
RM 1007
3
RM 1006
4
RM 1005
5
RM 1011 A
6
RM 1010
7
RM 1003
8
RM 1002
9
HW9262
10
RM 1011
11
RM 1008
12
UW 5000
13
UW 5000
14
LN 5000
15
RM 1012

OEM Part#
080.131433
100.215258
100.215250
080.82213
080.82214
220.150442
340.150443
020.82206
020.82216
020-82208
320.150441
080.82218
020.05365
020.82219
020.05340
020.150425

Description of Part
Qty
Roller Spacer
2
Felt Seal
2
Grease Seal (Install lip out)
2
Cone, Roller Bearing
2
Cup, Roller Bearing
2
Roller, Bare 3-7/8 Wide
1
Roller, Shaft
1
Lockwasher #10
1
Locknut #10
1
Grease Fitting 1/8
1
3-7/8 Roller Bracket
1
Roller Shim
As Needed
Washer, 1/2 Hardened
4
Washer, 1/2 Hardened
4
Locknut, 1/2 - 13 Gr8 UNC
4
Bolt Bracket
2

www.concretemixersupply.com
32-28

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

MTM
3-1/4 & 4-1/4
McNeilus - Smith Rollers

ROLLER ASSEMBLIES & SUB ASSEMBLIES


CMS #
R325014
R325014A
R325014B
R4251001A
R4251001B
R4251001

OEM Part#
220.82660
220.82200
220.82665
220.82667
220.82200A
220.82666

Description of Part
3-1/4 Roller with Tall Brackets
3-1/4 Roller with Short Brackets
3-1/4 Roller Sub Assy Bearings & Seals
4-1/4 Roller With Tall Brackets
4-1/4 Roller with Short Brackets
4-1/4 Roller Sub Assy Bearings & Seals

ROLLER PARTS BREAKDOWN


Item # CMS #
1
R32502
2
R32506
3
R32505
4
RM 1006
5
RM 1005
6
R325
6
R4251000
7
R32501
7
R4251002
8
RM 1003
9
RM 1002
10
HW9262
11
R4251003
11
R4251004
12
R32503

OEM Part#
080.82210
080.82211
080.82212
080.82213
080.82214
220.82201
220.82202
340.82203
340.82207
020.82206
020.82216
020.82208
320.82661
320.82661
100.82209

Description of Part
Roller Spacer 3-1/4 or 4-1/4
Retainer Oil Seal
Roller Grease Seal
Cone, Roller Bearing
Cup, Roller Bearing
3-1/4 Bare Roller
4-1/4 Bare Roller
3-1/4 Roller Shaft
4-1/4 Roller Shaft
Lockwasher #10
Locknut #10
Grease Fitting
3-1/4- 4-1/4 Tall Roller Bracket w/hole
3-1/4- 4-1/4 Low Roller Bracket w/hole
ORing

www.concretemixersupply.com
32-29

Qty
2
2
2
2
2
1
1
1
1
1
1
1
2
2
2

877-254-0715

Concrete Mixer Supply.com

McNeilus Cab Control

Item#
1
1
2
3
4
5
6
7
8
9
10
11
12
13
14

CMS #
CON 2010
CON 2011
CSW 1017
CSW 1010
CON 2010 K
CSW 1007
CSW 1008
CSW 1011
CON 2010 A
CSW 1016
CON 2010 B
CT 1004
CON 2010 G
CON 2010 H
CON 2010 J

Mixer Parts

McNeilus Mixer Parts

OEM Part#
280.153913
280.153902
060.110256
060.110253
060.106646
060.110255
060.110258
060.110257
060.110150
060.110254
780.153953
060.110173
280.152903
780.214690
060.189251

Description of Part
Cab Control Box without Handle
Cab Control Box with Handle
Switch, Charge/Discharge
Switch, Start/Stop
Light
Switch, Chute Up/Down
Switch, Chute Lock
Switch, Hopper Up
Bezel, Small
Switch, Work Light
Standard Switch Plate
Drum Revolution Counter Digital
Fuse
Decal
Panel Harness

www.concretemixersupply.com
32-30

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


060.110113
Momentary
3 Prong
CSW1043

060.110112
Momentary
2 Prong
CSW1044

McNeilus Cab Switches

060.110114
On - Off
5 Prong
CSW1042

060.110115
On - Off
3 Prong
CSW1041

060.110116
On - Off
3 Prong
CSW1040

RED

GREEN

RED

RED

060.110155
Momentary
3 Prong Paddle
CSW1039

060.110250
Momentary
3 Prong
CSW1038

060.110251
Momentary
3 Prong
CSW1037

060.110252
Momentary
3 Prong
CSW1036

060.110253
On-Off 5 Prong
CSW 1010

UP

START

UP

START

P
U
S
H
E
R

P
O
S
I
T
I
O
N

M
I
D

M
A
S
T
E
R

B
R
I
D
G
E

D
R
U
M

BLUE

DOWN

STOP

DOWN

STOP

060.110254
On - Off 3 Prong
CSW 1016

060.110255
3 Prong Paddle
CSW 1007

060.110256
3 Prong Paddle
CSW 1017

060.110257
On - Off 5 Prong
CSW 1011

060.110258
On - Off 5 Prong
CSW 1008

ON

UP

CHARGE

HOPPER

CHUTE

W
O
R
K

GREEN

OFF

L
I
G
H
T

C
H
U
T
E

D
R
U
M

DOWN

RED

W
H
E
N

RED

L
I
T

U
P

DISCHARGE

www.concretemixersupply.com
32-31

U
N
L
O
C
K
E
D

RED

W
H
E
N

RED

L
I
T

LOCK

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


McNeilus Cab Switches

B
R
I
D
G
E

060.110259
Momentary
4 Prong
CSW1034

060.110260
Momentary
3 Prong
CSW1035

060.110262
Momentary
6 Prong
CSW1033

ACTIVATE

UP

UP

CHUTE
HAZARD
LIGHT

RED

M
A
S
T
E
R

B
R
I
D
G
E

T
A
G

IN
MOTION

DOWN

RED
WHEN
LIT
RED

5500000507
Green Light
2 Prong-CSW 1031

M
A
S
T
E
R

060.110124
Red Light
2 Prong - CSW 1031 A

DOWN

Work Light Assembly Kit


CMS Part # LT 1050

SMITH FENDER LIGHT KIT


CMS Part #
LT 1019

www.concretemixersupply.com
32-32

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

McNeilus Rear
Pendant
108051

#4 - CSW1002 On/Off
Switch with Leads
060.16977P

Weatherpack
Connector

Deutsch
Connector
#5 - CSW1003
Momentary Switch
with Leads
060.85693

108051 - 6 Switch
with weatherpack
108051-6PD-6 6 Switch
with Deutsch
Item#
1
2
3
4
5
6
8
8

CMS #
CSW 2000
CSW 2000 A
CSW 2000 B
CSW 1002
CSW 1003
CSW 2000 E
CSW 2000 G
CSW 2000 H

OEM Part#
320.110233
100.110234
060.110205
060.128730
060.189136
780.214652
060.189138
060.189164

www.concretemixersupply.com
32-33

Description of Part
Rear Pendent
O Ring
Strain Relief
Toggle Switch On/Off
Toggle Switch Momentary
Decal
25 Foot Rear Pendant Harness
4 Foot Harness

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

www.concretemixersupply.com
32-34

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


McNeilus Style Fenders & Parts stocked by Concrete Mixer Supply
Item#
1
1
1
1
2
2
3
4
5
5
6
6
7
7
8
9
10
11
12
13
14
15
15
16
16
17
17
18

CMS #
OEM Part#
FM 1004 A
440.152749
FM 1004 B
440.152846
FM 1005 A
440.152809.070
FM 1005 B
440.152809.096
MUD 1001
120.82651
MUD 1002
MUD 1003
320.82652
B 1100
020.1200023.1000
LT 1007
060.110074
LT 1008
060.110063
LT 1000
060.110144
LT 1003
060.1100590
FM 1001
440.152005
FM 1003
440.152006
FM 1014
020.100570
B 2125S
020.120124.1000
LN 2000
020.120199
FM 1012
320.84007
FM 1013
320.84604
FM 1011
440.152717
FM 1016
120.84391
FM 1000
440.152000
FM 1002
440.152001
FM 1005
440.152809.070
FM 1006
440.152809.096
LT 1001
060.110071
LT 1003
060.1100590
FM 1015
120.84336
FM1020
MTM Old Style One Piece Fenders
FM 1007
440.82350
FM 1008
440.82360
FM 1009
440.10070
FM 1010
440.10080

www.concretemixersupply.com
32-35

Description of Part
Steel Fender Top 107 14Ga
Steel Fender Top 120 14Ga
Steel Pusher Fender Top 70 14Ga
Steel Pusher Fender Top 96 14Ga
Mud Flap 24 x 24
Mud Flap 24 x 30
Mud Flap Bracket
1/4-20 x 1 Hex Bolt
4 Recessed Red Light
4 Grommet
2-1/2 Recessed Red Light
2-1/2 Grommet
Rear Fender Support RH
Rear Fender Support LH
Rubber Backed Fender Washer
5/16-18 x 1-1/4 Hex Bolt Stainless
5/16 Locknut
Center Brace Angle
Center Strap
Center Fender Brace
Rubber Cushion Strip
Front Fender Support RH
Front Fender Support LH
70 Triaxle Fender Extension
96 Triaxle Fender Extension
2-1/2 Recessed Amber Light
2-1/2 Grommet
Fender Ends Rubber Cushion Strip
Fender Bolt Kit - SS Bolts
100 Fender PS
100 Fender DS
108 Fender PS
108 Fender DS

877-254-0715

Concrete Mixer Supply.com


HOP 1008
MTM NEW STYLE
CHARGE HOPPER
460.153370

Mixer Parts

McNeilus Mixer Parts


W1029A
HOPPER WATER
PIPE (Bolt On)
320.153525

HOP 1008B
MTM NEW STYLE
CHARGE HOPPER
460.153605

HOP-B-2006
MTM CHARGE
HOPPER BODY LINER

HOP 1012
McNEILUS HOPPER
SIGN

HOP 1018

HOP-L-2007

MTM NEW STYLE


DISCHARGE HOPPER
460.153330

HOPPER LIP LINER

HOP 1018P
MTM NEW STYLE
DISCHARGE HOPPER
PAVER 460.153535

CB 1000
HOPPER BIB
11 HOLE
120.115236A

www.concretemixersupply.com
32-36

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

www.concretemixersupply.com
32-37

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


H 1038
McNeilus Open Center
Chute Lift Block
MTM # 520.106590
Single Acting

Item # CMS #
1
H 1038 B
2
H 1012
3
H 1038 C
4
H 1036
5
H 1037
6
H 1038 D
7
H 1013
8
H 1037 A
9
H 1038 A
10
H 1038 E
11
H 1038 G

OEM Part#
520.106591
260.106592
260.106593
260.106594A
260.106595A
260.106596
260.106597
060.85774
040.106598
040.85743
100.106589

Description of Part
Body, Chute Block
Check Valve 5 psi
Relief Valve 2200 psi
Valve, Normally Open Soleniod-Up
Valve, Normally Closed Soleniod-Down
Valve, Flow Control Down
Check Valve 200 psi
Coil, 12v
Orifice, Chute Up Speed .062
Plug
Seal Kit

www.concretemixersupply.com
32-38

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


H 1039
McNeilus Open Center
Chute Lift Block
MTM # 520.126120
Double Acting

Item #
1
2
3
4
5
6
7

CMS #
H 1039 A
H 1039 B
H 1037 A
H 1038 C
H 1039 C
H 1039 D
H 1039 E

OEM Part#
520.126121
260.126122
060.85774A
260.106593
260.126551
260.126123

www.concretemixersupply.com
32-39

Description of Part
Body, Double Acting Open Center
Priority Flow Cartridge
12v Coil
Relief Valve 2200 psi
Check Valve Cartridge
Cartridge, 4-way, 3 position Open
Seal Kit Double Acting

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


McNEILUS REAR LADDER ASSEMBLY

5
2

6
1

Item #
1
2
3
4
5
6

CMS #
L 1004
L 1003
L 1012
L 1011
L 1010
L 1004 B

OEM Part#
480.152605
480.152600
480.153325
480.153329
480.152395
480.152430

Description of Part
Foldover Ladder
Lower Ladder Platform
Upper Ladder Platform
One Piece Handrail
Upper Ladder Assembly
Ladder Latch Assembly

www.concretemixersupply.com
32-40

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

www.concretemixersupply.com
32-41

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


McNEILUS PEDESTALS

Item#
1
2
3
4
4
5
6
7
8
9
10
11
12
13
14
15

CMS #
OEM Part# Description of Part
P 1005
Front Pedestal - Specify Mixer Size
P 1005 A
500.82025 Short Tab
P 1005 B
500.82029 Long Tab
GB 1002
300.115325 ZF PK7500 Gearbox
GB 1002 P
300.115324 ZF P7300 Gearbox
B8.5450-14
020.100990 7/8-14 x 4-1/2 Grade 8 Hex Bolt NF
SW8.5000
020.100584 7/8 Hardened Washer
LN8.5000-14
020.100549 7/8-14 NF Locknut Grade 8
B 7225
020.100875 5/8-11 x 2-1/4 Grade 8 Hex Bolt
Specify Eaton Motor Model # and Serial # when ordering
HM 1000
020.200035 Metric Bolt M12 x 1.75 x 4 OMM Grade 9
UW 5000
020.05354 1/2 Flat Washer
H 1014
100.02000 Motor Gasket
CT 1012
060.110174 Magnetic Sensor
CT 1005 A
320.500421 Drum Counter Bracket
GB 1002 A
020.200607 Special Washer

www.concretemixersupply.com
32-42

877-254-0715

Concrete Mixer Supply.com

McNEILUS PEDESTALS
5

Mixer Parts

McNeilus Mixer Parts


3
9

11

12
13

1
2
10

14

7
6
15
Item#
1
2
3
4
4
5
6
7
8
9
10
11
12
13
13
14
15

CMS #
See Order Sheet
P 1000 A
P 1000 B
W 1029
W 1029 A
P 1000 C
P 1000 D
P 1000 E
P 1000 G
HOP 1008
HP 1000
HOP 1008 A
HOP 1012
LT 1000
LT 1003
HOP 1018
CB 1000

OEM Part# Description of Part


McNeilus Rear Pedestal Weldment
480.153635 RH Standard Hopper Support
480.153636 LH Standard Hopper Support
040.150220 Water Injection Pipe Weld On
320.153525 Water Injection Pipe Bolt On
480.153574 Deboucer
560.153295 Bearing Pivot A Frame
560-152290 Bearing Pivot Housing
460.153306AHopper Lift Cylinder Base Mount Brkt
460.153370 MTM New Style Charge Hopper
200.107616 Hopper Lift Cylinder
460.153373AHopper Lift Cylinder Lift Eye
460.153578 Hopper Light Bar
060.110144 2-1/2 Red Marker Lights
060.110059 2-1/2 Tail Light Grommet
460.153330 MTM New Style Discharge Hopper 3 Bolt
120.115236AMTM Hopper Bib - 11 Bolt

www.concretemixersupply.com
32-43

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

www.concretemixersupply.com
32-44

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

www.concretemixersupply.com
32-45

877-254-0715

Concrete Mixer Supply.com

EATON HYDRAULICS

Mixer Parts

McNeilus Mixer Parts

Suggestion: When replacing either the pump or motor, it


is recommended that both units be changed out and the
hydraulic system flushed to clean the hoses, filter &
reservoir of any contaminents
When ordering or requesting quote
information on pump and motors, it is
important that you have the Pump or
Motor Model and Serial #s. There are alot
of variable options that have been used
in the mixer industry. So to ensure you
get exactly the same units or parts for
your repair job check these number first.

www.concretemixersupply.com
32-46

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

Typical Hydrostatic System


1. Variable Displacement Pump
2. Fixed Displacement Motor
3. Oil Reservoir
4. Shut Off Valve
5. Suction Filter with out by pass valve
6. Charge Pump Inlet Hose
7. Pump & Motor Case Drain Hoses
8. High Pressure Hoses
9. Heat Exchanger (Cooler)
10. Heat Exchange By-Pass Valve
11. Reservoir Return Hose
12. Reservoir Fill Cap & Breather

www.concretemixersupply.com
32-47

877-254-0715

Concrete Mixer Supply.com


EATON HYDRAULICS

Mixer Parts

McNeilus Mixer Parts

Control Valve
Lever

Eaton Manual Control Valve &


Gasket

EATON REPAIR PARTS STOCKED BY CMS.Com FOR QUICK DELIVERY


CMS#
H 1040
HP 1003
H 1016
H 1026
H 1026 A
HP 1005
HP 1006
H 1045
HP 1007
HP 1008
H 1022
H 1017
HP 1009
HP 1010

OEM Part#
8137000
990064-022
104306
101594
02421
02463
02471
101137
1690920
990029
990231
990287
990141
990143

Description of Part
Eaton Chute Pump (Apad Mount)
Eaton Manual Control Valve Rebuilt
Eaton Manual Control Valve Shaft
Control Valve Lever
Control Valve Lever
Charge Pump Shaft (Non Apad)
Charge Pump Shaft (Apad)
Woodruff Key
Charge Pump Gasket
Motor Block Seal Kit
Pump & Motor Shaft Seal Kit
Control Valve Gasket & Oring Kit
Down Solenoid
Up Solenoid

www.concretemixersupply.com
32-48

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


Universal Drive Shaft
DS 1000

U Bolt Kit
DS 1001

Pump End Yoke 1310


H 1046 1-3/8 Tapered
H 1046 A 1-1/2 Tapered

Drive Flange 1310


DS 1021

Universal Kit
DS 1000 B

www.concretemixersupply.com
32-49

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

REPLACEMENT
MIXER DRUMS

www.concretemixersupply.com
32-50

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


ORDER FORM (copy this page, fill in

4 Piece Drums
Direct Drive

the dimensions and fax CMS.)

SPECIFY DRUM DIMENSIONS BELOW:

Customer:_______________________
Address___________________________
City:______________________________

A._________Drip Ring - O.D.


B._________Drip Ring - ID

State:_________________Zip_________
Telephone #_______________________
Truck #_____________
Make of Mixer this drum is for: MTM

C._________Drip Ring to Track


D._________3rd Section
E._________Belly Section
F._________ 1st Section

Smith Rex Challenge Oshkosh CMC


Jaeger Rocket- other:_________________
Gearbox Type____________________
Drum Size :________________Yards
Thickness of Drum: __ 3/16 or __ 1/4
Thickness of Fins: __ 3/16 or __ 1/4

G._________Flange Diameter I.D.


J._________ Flange To Head Weld
M. ________ Distance Around Drum
N._________Distance Around Track
O. ________Race To Head
Q._________Roller Track Width
R_________4th Section
S._________Distance Around Drum Head
T._________#of Holes in Drive Flange

Bolt on Hatches: __ 1 or __ 2
Quick Open Hatch: __ Yes or __ No
Front Water (Thru Drum Head) __Yes__No
Drip Edge: __ Square or __ Tapered

X._________Straight Line Distance

www.concretemixersupply.com
32-51

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

Watertank Parts

www.concretemixersupply.com
32-52

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


10

6
5 Side Mounted Water Tanks

4
3
2

1
6
11

4
3
2
1

12

13
Cross Mounted Water Tanks
9
OPERATOR INSTRUCTION
Water Tank should not be
pressurized while in transit.
Do Not pressurize an empty tank.

www.concretemixersupply.com
32-53

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


Item #
1

CMS #
WT 0090
WT 0090A
WT 0100
WT 0100A
W 1074
W 1075
W 1076
W 1076A
WT 0200
2
W 1001
3
W 1002
4
W 1000
5
W 1003
6
W 1000 A
7&8
W 1086
7&8
W 1087
9
W 1084 A
10
W 1091 A
12
W 1092 A
10
W 1082
12
W 1083
10
W 1091
12
W 1092
10
W 1093
12
W 1094
11
W 1084 A
13
W 1084
Accessories (Not Shown)
W 1071
W 1072
W 1042
W 1043
W 1044
W 1045
W 1046
W 1046-2
W 1061
W 1062
W 1063

OEM Part#
420.151763
420.182750
420.151765
420.182750
420.151770
420.182770
420.151775
420.182800
420.152927
100.115212
020.115184
400.150831
400.150830
320.150830
320.500485
320.182874
120.82526
MD-35482-01
MC-34695-01
320.82378A
320.82379A
33592
33593
28522D
28525B
120.82526
120.215217

Description of Part
Qty
90 Gal. Side Mount Steel
90 Gal. Side Mount Aluminum
100 Gal. Side Mount Steel
100 Gal. Side Mount Aluminum
125 Gal. Side Mount Steel
125 Gal. Side Mount Aluminum
150 Gal. Side Mount Steel
150 Gal. Side Mount Aluminum
200 Gal. Side Mount Steel
Tank Cover Gasket
1
Tank Flapper Spring
1
Tank Flapper
1
Flapper Assy (Items 2,3,4 & 6)
1
Cover
1
Cross Mount Saddle 15
2
Cross Mount Saddle 11
2
Rubber Strip
2
London 24 Side Mt Tank Brkt 2
London 24 Side Mt Tank Strap 2
MTM 26 Side Mount Tank Brkt 2
MTM 26 Tank Strap
2
Smith 26 Side Mt Tank Brkt
2
Smith 26 Tank Strap
2
Smith 30 Side Mt Tank Brkt
3
Smith 30 Tank Strap
3
Rubber Strip
2
MTM Side Mt Tank Strap Rubber 2

120.102028
120.00005
260.101306
260.82098
260.01008
260.82097
260.01001
260.01009
400.82243
120.82242

1 Water Hose
1-1/4 Water Hose
1/2 Ball Valve
3/4 Ball Valve
1 Ball Valve
1-1/4 Ball Valve
1-1/2 Ball Valve
2 Ball Valve
Spray Nozzle
Washdown Hose 5/8 x 25ft
Insulated Spray Nozzle

www.concretemixersupply.com
32-54

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


CUSTOM MADE WATER TANK
SPECIFICATION SHEET

Company Name:____________________________
Mailing Address:____________________________
Ship to Address:____________________________
City:______________State & Zip:______________
Telephone #_______________________
Tank to be: SIDE Mt or CROSS Mt or TOP Mount?
Extra Parts to be ordered with tank ? Sight Gauge Assy,
Tank Straps & Mounting Brackets, Air Control Assy
Paint Information______________________________

Stand Pipe
Size 1 or 1-1/4?

Weld to Weld ____

www.concretemixersupply.com
32-55

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts

www.concretemixersupply.com
32-56

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


McNEILUS SIGHT GAUGE ASSEMBLY
Item #
1
2
3
4
5
5
5
5
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20

CMS #
W 1090
W 1050
W 1085 A
W 1036
W 1095 A
W 1095
W 1055
W 1056
W 1057
W 1074 A
W 1079
W 1077
W 3000
W 1085 B
W 1023
W 1077 A
W 1085 C
PF 002
W 1050 A
W 1077 C
W 1077 B
W 1085
W 1049
W 1074

OEM Part#
040.201600
040.152774
040.101563
260.82386A
260.00559
260.00572
260.82387
260.82418
260.82392
320.152761
320.150766
320.500420
120.102021
040.103384
260.82406
400.150824
260.101291
020.101111
020.152766
400.150824.1
780.214712
020.101564
120.115908
260.153775

Description of Part
Qty
1/8 Drain Fitting
1
Sight Glass Mount
2
Adapter
2
6 Foot Clear Sight Glass Tube 1
65 Gallon Gauge Strip
1
90 Gallon Gauge Strip
1
100 Gallon Gauge Strip
1
125 Gallon Gauge Strip
1
150 Gallon Gauge Strip
1
26 Sight Gauge Bracket
1
Sight Gauge Angle Bracket
2
Water Tank Control Box
1
Push Lock Hose (as required)
Push Lock Nipple
2
0-100 Pressure Gauge
1
Water Tank Block Assembly
1
Shut Off Valve
2
1/8 Pipe Plug
1
Sight Glass Mount Nut
2
Water Tank Block Cartridge
1
Water Pressure Placard
1
Compression Sleeve
2
Sight Glass Ball
1
26 Sight Gauge Assembly
1

OTHER McNEILUS SIGHT GAUGE ASSEMBLIES & PARTS


CMS #
W 1075
W 1075 A
W 1076
W 1076 A
W 1078
W 1078 A

OEM Part#
260.153776
320.152768
260.153777
320.152767
260.153778
320.152769

www.concretemixersupply.com
32-57

Description of Part
30 Sight Gauge Assembly
30 Sight Gauge Bracket
36 Sight Gauge Assembly
36 Sight Gauge Bracket
42 Sight Gauge Assembly
42 Sight Gauge Bracket

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


Water Tank Accessories
Water Tank Part Numbers
WT 0150 - Universal Steel Side Mount 150 Gallon
WT 0150 A - Aluminum Side Mount 150 Gallon
WT 0150 B - 150 Gallon w/ Smith Top Mt Cradles
WT 0150 C - 150 Gallon MTM Style Overhead Tank
WT 0150 D - 150 Gallon Cross Mount Tank
WT 0150 E - 150 Gallon Take-Off Tank
WT 0150 OSH - 150 Gallon Oshkosh Cross Mount
WT 0150 ADV - 150 Gallon Advance Cross Mount

WATER TANK SIZE


U. S. Gallons

CMS
Part #

50 Gallon Steel
50 Gallon Steel
65 Gallon Steel
65 Gallon Aluminum
75 Gallon Steel
75 Gallon Steel
90 Gallon Steel
90 Gallon Aluminum
100 Gallon Steel
100 Gallon Steel
100 Gallon Aluminum
100 Gallon Steel
125 Gallon Steel
125 Gallon Steel
125 Gallon Aluminum
125 Gallon Steel
150 Gallon Steel
150 Gallon Steel
150 Gallon Aluminum
150 Gallon Steel
150 Gallon Steel
200 Gallon Steel
200 Gallon Steel
200 Gallon Steel
200 Gallon Steel
250 Gallon Steel
250 Gallon Steel
300 Gallon Steel
385 Gallon Steel

WT 0050-24
WT 0050
WT 0065
WT 0065 A
WT 0075-24
WT 0075
WT 0090
WT 0090 A
WT 0100-24
WT 0100
WT 0100 A
WT 0100-30
WT 0125-24
WT 0125
WT 0125 A
WT 0125-30
WT 0150-24
WT 0150
WT 0150 A
WT 0150-28
WT 0150-30
WT 0200-26
WT 0200-28
WT 0200
WT 0200-36
WT 0250-28
WT 0250
WT 0300
WT 0385

29
26
33
33
42
37
43
43
55
47.5
47.5
38
70
58
58
46
82
69
69
62
54
91
80
70
52
99
86
73
92.5

24
26
26
26
24
26
26
26
24
26
26
30
24
26
26
30
24
26
26
28
30
26
28
30
36
28
30
36
36

22
17
21.5
21.5
35
28
34
34
47
38
38
28
60
50
50
36
72
60
60
51
44
83
70
60
38
88
76.5
60.5
80

www.concretemixersupply.com
32-58

Weight of Tank

166#
186#
88#

216#
99#
245#
103#

308#
114#

370#
128#

474#

559#
591#
600#

877-254-0715

Concrete Mixer Supply.com

Mixer Parts

McNeilus Mixer Parts


Water Tank Accessories
7

2, 3, 4
1

6
5
Item #
1
1
2
3
4
5
5
6
6
6
7
8
9
10
11
12
13
14

CMS #
W 1040
W 1039
W 1043
W 1044
W 1045
W 1037
W 1038
W 1061
W 1063
W 1063 A
W 1062
W 1047
W 2016
W 1090
W 1031
W 1048
W 1022
W 1071
W 1072
W 1073
W 1028
W 1024

OEM Part#
3586004
3586005
3461003
5766000
5115000
0276000
0276001
400.82243
0555000
400.82573
120.82242
0206200
0047006
040.201600
9252

Description of Part
Qty
1 Aluminum Water Tee
1
1-1/4 Steel Water Tee
1
3/4 Brass Ball Valve
1
1 Brass Ball Valve
1
1-1/4 Brass Ball Valve
1
1 King Fitting
1
1-1/4 King Fitting
1
Nozzle, Washout Spray Uninsulated
Nozzle, Washout Spray Insulated
Nozzle, Washout Spray Plastic
Washdown Hose 5/8 x 25 Foot
1 Drain Assembly
1 Hose Clamps
1/8 Drain Cock
Quick Exhaust Valve
3/4 Faucet
260.82404 3 Way Valve
120.102028 1 Black Water Hose (Not Shown)
120.00005 1-1/4 Black Water Hose
1-1/2 Black Water Hose
Pop Off Valve
13
Garden Hose Adaptor

8
12
10
9
11

www.concretemixersupply.com
32-59

877-254-0715